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AP-3 SPRAY AND POUR GUN
 

See Gun Manual for operation, maintenance, and a complete list of parts and kits.

GU-819-R *
R-SCREEN SCREW

GU-04007 *
SCREEN SCREW SEAL

OR-801A *
O-RING #013 80D AFLAS

OR-800 *
#013 BACK UP RING

SP-04005
SPRING; SIDE SEAL

OR-00043B
O-RING #010 80D AFLAS

200459
O-RING, VITON, -018

OR-00042A
PCT FLAT TIP O-RING, .016

GU-852
CHECK VALVE SPRING

GU-853
1

4" CHECK VALVE BALL

GU-851
CHECK VALVE SEAT, AP-2 /3

RA-00006A
1/8 NPT X #5 JIC SWIVEL

GU-04001-01
COUPLING BLOCK BODY

GU-020
MANUAL VALVE ASSY

TN-04193
COUPLING BLOCK MOUNTING SCREW

TN-04192
1/8 NPT PIPE PLUG

GU-023
MANUAL VALVE SEAT

GU-022
MANUAL VALVE HOUSING

OR-015
O-RING, AFLAS, -007

OR-016
#007 VITON CURVED BACKUP RING

GU-021
MANUAL VALVE STEM

RA-00005A
1/8 NPT x #6 JIC SWIVEL

GU-819-A +
A-SCREEN SCREW

TN-04186
GREASE FITTING

201109
10-24 X 1-3/4 HEX MACH SCREW, STEEL, ZINC

OR-00043B
O-RING #010 80D AFLAS

200638
PISTON, AP-3

OR-00026A
O-RING #129 VITON

OR-00043B
O-RING #010 80D AFLAS

200642
STOP, AP-3

201113
WASHER, FLAT, .256 ID, .5 OD, .05 T, AL

201114
SPRING, .36 OD, .296 ID, .875 FL

200641
STOP HOUSING, AP-3

201115
10-24 X 1/2 BHCS, SS

HI-05079
NIPPLE, 1/8 NPT

200637
HANDLE, AP-3

200634
VALVE, CARTRIDGE, 4-WAY

201111
RETAINING RING, INT, 1/2 ID

200464
TRIGGER 

TN-04192
1/8 NPT PIPE PLUG

OR-804
O-RING; 2MMX4MM BUNA

GU-829
A/P CHECK VALVE

KT-850
CHECK VALVE ASSY KIT

201108
SCREW, HEX CAP, 10-32 CUSTOM

GU-814-000 CHAMBER, 000 W/ DRILLS

GU-814-00 CHAMBER, 00 W/ DRILLS

GU-814-00X CHAMBER, 00X W/ DRILLS

GU-814-01 CHAMBER, 01 W/ DRILLS

GU-814-01X CHAMBER, 01X W/ DRILLS

GU-814-02 CHAMBER, 02 W/ DRILLS

GU-814-02X CHAMBER, 02X W/ DRILLS

GU-814-03 CHAMBER, 03 W/ DRILLS

GU-814-04 CHAMBER, 04 W/ DRILLS

200920 CHAMBER, 05 W/ DRILLS

200635 GUN BLOCK, ALUM, AP-3

200636 GUN BLOCK, STEEL, AP-3

TN-04187
SHCS 10-32 x 3/16 PORT PLUG

200507
PIPE PLUG, 1/16, NPT , STEEL

201121
SCREW, BHCS, 4-40X3/16, ZP

201117
RING, STOP RETAINING

201110
SHOULDER BOLT, 1/8 D, 1/8 L, SS

201110
SHOULDER BOLT, 1/8 D, 1/8 L, SS

201124
CAP, PUSH-ON, 7/64 OD, EPDM

GU-818-40 FILTER SCREEN, 40 MESH

GU-818-60 FILTER SCREEN, 60 MESH

GU-818-80 FILTER SCREEN, 80 MESH

GU-817-90
SIDE SEAL

201121
SCREW, BHCS, 4-40X3/16, ZP

*  Parts with an asterisk are included in the KT-819-A Kit.
 
+ Part with a plus is included in the KT-819-R Kit
   which includes everything in a KT-819-A Kit,
   except GU-819-A replaces GU-819-R.

GU-815-000 PCT, 000 W/ DRILLS

GU-815-00 PCT, 00 W/ DRILLS

GU-815-00X PCT, 00X W/ DRILLS

GU-815-01 PCT, 01 W/ DRILLS

GU-815-01X PCT, 01X W/ DRILLS

GU-815-02 PCT, 02 W/ DRILLS

GU-815-02X PCT, 02X W/ DRILLS

GU-815-03 PCT, 03 W/ DRILLS

GU-815-04 PCT, 04 W/ DRILLS

200919 PCT, 05 W/ DRILLS

GU-830
AIR CYLINDER BUSHING

201092
 AP3 CYLINDER ASSEMBLY

201112
AP-3 END CAP ASSEMBLY


